TELEX hy-gain

TELEX COMMUNICATIONS., {NC.

9600 ALDRICH AVE. 50., MINNEAPOLIS, MN 55420 USA

INSTRUCTION ORDER NO. 525
MANUAL Golden Super Penetrator PN 801367-2

General Description

Specifications

Installation
Instructions

The Penetrator is a full-size %-wave, omnidirectional antenna. A full-sized radiator with a
fower radiation angle concentrates power closer to the ground. The antenna accepts AM,
SSB and DSB signals. It can be fed by any standard 52 ohm coaxial cable such as RG-
8/U and RG-58/U. For runs over 50 feet, RG-8/U or RG-213/U is recommended.

The Penetrator fits any masting material up to 1%” O.D.. A 1%" plumbers pipe is highly
recommended for a mast due to its low cost and high strength.

WARNING

Instaliation of this product near powerlines Is
dangerous.

GaiN .t i 53dB Height ................ 22'6" (6.85 m)
SWR (at resonance) .. .. less than 1.2:1 Radial length............ 8'9" (2.66 m)
Nominal input impedance .... 52 ohms Wind (survival) .... 80 mph (129 kmph)
Lightning protection ....... DC ground Accepts mast.............. 1%" to 1%"

(832 cmto 4.1 cm)

Unpack the antenna and check the parts against the Parts List.

Select the base assembly (Item 12), the two radial plates (Item 1), the M1 assembly (Item
13), and the upper insulator (Iltem 11).

Refer to Figure 1 and loosely assembie these parts as shown, using the 4" x 1" screws
and associated hardware. Do not tighten at this time.

NOTE: Make certain the end of the Mt assembly (Item 13), which contains two holes, is
orientated with the holes down to align with the holes in the insulator (see Figure 2).
Remember to point the two smaller holes (located 5%" and 13" from the bottom end) away
from the base bracket. These will be used to attach the matching rod assembly (see
Figure 3).

Fasten the M1 assembly to the insulator with the #10 x 13" screw (see Figure 2, ltem 26)
and associated hardware (Iltems 35 and 41). Tighten SECURELY.

Referring to Figure 2, assemble the %" x 55" R1 tubes (ltem 4) into brackets, align the
holes and fasten with 12" x 1%4" screws, nuts and lockwashers (ltems 24, 34 & 40). Do not
tighten nuts.

Tighten the %" x 1" screws holding the base brackets and radial plates.

Remove the two rod supportinsulators (tem21) and thetwo #10 x %" Type T screws (Item
29) from the parts pack and attach them to the M1 assembly as shown in Figure 3.

Attach the matching rod and beta rod exactly as shown in Figure 3.
-



Tighten all hardware in the base assembly.

Refer to Figure 6 and assemble the radiator tubes M2, M3, M4, the top radial assembly and

the radial elements. Refer to the compression clamp detail for their proper assembly. —_

40-0500-8-003

A0-0500-B-001
40-0800-B8-002

TWO HOLES USED
TO MOUNT THE
MATCHING ROD
ASSEMBLY

l—- MAST. (Not supplied with

l
I
Figure 1 Figure 2 Figure 3

NOTE: The slot in the compression clamp should be aligned with the slot in the tubing
(see Figure 5).

Make sure all the compression clamps are tightened securely.

PN 380407 MA -0000-A-036

PN 380406

— 0000000 Mina0ao0om] _
{} ’ I3

L PN 506335 PN 506335
%" x 1%” HEX HEAD BOLT %" x 1%" HEX HEAD BOLT
PN 558685 PN 558685
%" SQUARE NUT %" SQUARE NUT
PN 380405
3" PN 380284
/a
| | - ] —~
. L,
PN 503451 PN 502898
%" x 1%" HEX HEAD BOLT #10 x 1" HEX HEAD BOLT
Figure 4
PN 558685 ‘gure PN 555362

" SQUARE NUT -2- #10 SQUARE NUT



NOTE: Compression clamp orientation
with respect to the slot in the tube is the
same for both the vertical and horizontal

MA-CCOu-A-002

axes. SLOT IN TUBE ALIGNED
WITH--
CENTER OF CLAMP
OPENING
Figure 5

When assembling the tubes in either the radiator or the radials, slip the smaller tube inside

the larger tube to the lengths shown in Figure 6. This is necessary for proper operation of

the antenna.

Assemble the top hat radials as shown in Figure 7. They should be spaced 90 degrees

AQ-0500-C-004 apan.
_@ses FIGURE 7 Attach the four (4) 5" capiugs on the end of the top hat radials and the 7/1s” caplugs onthe
end of the R2 tubes.
O ==
(127.0cm)
/— USE %" cLaMP @ 0-0500-4-007
TOP HAT RADJALS ARE POSITIONED
IN 90° INTERVALS.
pEol’
(EXPOSE 44 %,")
(113.0cm}
g/—— USE %" CLAMP @/
‘67286.;1m) (E)?POSE 49 %")

b

(125.4¢cm)

USE 1" CLAMP

M2
(EXPOSE 52 ")
{(132.4¢cm)

use 1%" cawe (17) Figure 7

Mi,1%" x71" (3.2 x180.3cm)

o

R1, %" x55" (1.6 x 139.7¢m)

R2 (EXPOSE 50% 127.0¢m)

/—uss %" c@m 20,

105"

(266.7cm)

Figure 6 -



Check all hardware and tighten securely.

Loosely assemble the %" U-bolts on the bracket as shown in Figure 3.

Mount the antenna on your mast and tighten the U-bolts securely.

Attach your coax to the connector, located on the bottom of the base bracket and hook to

your transceiver.

This completes your installation.

PARTS LIST

NOTE: Item numbers may not necessarily be in numerical sequence and may appear
more than one time, depending on how often a part is used, or identical parts being

placed in different parts packs.

Item

No. Part No. Description Qty
1 180461 radialplate ... 2
2 180400 M2, 1" X 55" 1

3 (not applicable)
4 180462 R1, %" X 55" . e 4
5 180403 tophatradials .........ccoiiiiiiiiin, 4
6 180404 matching rod ... 1
7 180405 betarod........coooiiiii 1
8 180433 M3, 76" X 52" e e 1
9 180434 M4, 6" X 47" e 1
10 180408 R2, The" X 52"« v 4
11 463056 upper insulator. ... oo 1
12 879759 base assembly.........ooiiiiiiiiii i, 1
13 878805 M1 assembly, 1%" x 71" ... ..o o il 1
14 870997 top radiator assembly.......... ... 1
871511 Parts Package, 525................. e 1
15 380284 compression clamp, 2" ... ... . ... 5
16 380405 compression clamp, %" .. ... o ool 1
17 380407 compression clamp, 1% ................ 1
18 380406 compression clamp, 1" ... ... ... ... ... 1
19 455624 caplug, Y. .ot 4
20 455644 CaplUg, TA8 « v e 4
21 463642 insulator rod support...... ..o, 2

Item
No.

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Part No.

503451
506389
506440
502898
506335
526530
543792

5565362
556945
556960
556970
558685
567130

567075
567110
567125

Description

Parts Pack, 525 — Continued

bolt,
bolt,
bolt,
bolt,
bolt,

=3

nut,
nut,
nut,
nut,
nut,

lockwasher, %", internal
lockwasher, %", internal
lockwasher, #10, internal

Converting English Measurements to Metric

(not applicable)
(not applicable)

%"-20 x 1", hex head.......
Y"-20 x 1", hex head ........
#10-24 x 1%", round head
#10-24 x 1" hex head .......
Ya"-20 x 1%2", hex head.......
screw, #10-32 x %", Type T
U-bolt, %" x 154" x 2%"

(not-applicable)

#10-24,square .......cceunnn,
*he”, hex head, jam...........
Ya'-20,heX .
#10-24,heX .. vviinen...
Ya"-20,square ...t
flatwasher, #10

(not applicable)

Use this scale toidentify lengths of bolts, diameters of tubes, etc. The Englishinch (1”) and

foot (1') can be converted to centimeters in thig way.

1inch (1") =254 cm
1 foot (1') = 30.48 cm

Example:
42" x 2.54 =106.7 cm

METRIC | 2 3 4 5 6l 7 8

PRINTED IN U.S.A.

Copyright® 1982 by Telex

TELEX COMMUNICATIONS, INC.

All rights reserved.

19 Nov 1982 -4-

Qty



